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Report on 1 PIECE submitted samples said to be TENNIS BALLS
Detail of Sample Received : TENNIS BALL.

ltem No. 28"
Supplier
Country of Origin : CHINA r l
Labeled Age Grading : NOT STATED ke < |
Requested test Age Grading :FOR ALL AGES = \-\ L
Test Age Grading : FOR ALL AG i § MR
\ \
Sample Receiving Date - APR 20, 2 Ty ‘\
Testing Period R 21, 2008 TO APR za 25
Test Requested '\ Resuit
For compliance with the Edropean Standa 3 ety Toys - \
- EN71 Part 1:1998 A2: 2 5 +AB6:2002+A7:2002+
AB:2003+A9: - +A11:2 Ical nd Physical Properties Pass (Except Clause 7.1)
-EN71 Part 2: ammability of Toys Pass
- EN71 Part 3:1 +A '2000 ration of Certain Elemonls Pass
\
srrertreee FOR FU AILS, PLEASE REFER TO THE FOLLOWING PAGE(S) G =
Signed for and on behalf of
SGS-CSTC Ltd.
./“
7
— /\./ o ’,/
Zhang Wel, Merhy er'mg, Susan
Supervisor Section Manager
HOKLAS Approved Signatories
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Results :
European Standard on Safety of Toys

- Mechanical and Physical Properties

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 1 : 1888 (includes
amendment A1:2001, A2:2002, A4:2004, A5:2000, A6:2002, A7:2002, AB:2003, AS:2004, A10:2004, A11:2004).

Clause Description Result
4 General requirements
4.1 Material (by visual assessment).......
4.7 EQQES .oovvviieiiinssssnssnsninsnssisssssssssssssasssisssssssssssssasssssssssnsssssss snns s ses s sesns
48 Points and Wires ..
422 SMBIDANS ...uvviiiiiiiiiiiniireisiea s e s rr e rra)
5 Toys intended for children under 36 months
51 General requirements:
S5.1a Small part requirement on teys & removable
Components (Test method 8 .........................
5.1b Torque tesl (Tsst melhod 8.3)

59

5.11

7

71
information hogelhef with CE-marking should appear as specified in
clause 7.1 of this standard.)

- Flammability of Toys

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 2 : 2003.

Clause Description Result
4.1 General Requirements ............ AN G CrAa b AR Pass
ek hrhhhnih

Heng Kong Accreditation Service (HKAS) kas accrediled this laboralory under $3 Hong Kong Labarstary Accreditstion Scheme (HOKLAS) fod specific
Whantory acliviies a5 listed in the HOKLAS directory of accredited laboratories. The results show in this repoct were dolesmined by this laboratory in
sccoedance wilh its terme of sccrediation. Thia report shall not be roproduced uriess with prior wrillen approvel from thés laboratory.
This .' AT ssued by the Company subjec! {0 its General Conditions of Service printed ovarieal or aitachad. Said Conditions are alsa
vl o 11 | Or are accessibie st www.sqs com, Attention Is drawn ta Ihe limitations of kability, iIndemnification and jursdictional policies
de f: tharain, Thataxults shown inthis Test Report refer anly to the sample(s) tested unless olherwise stated and such sample(s) ace relained
o %! Report shall not be reproduced exceplin full, without writtan appraval of the Company.
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- Migration of Certain Elements
AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 3 : 1994 (INCLUDES

AMENDMENT A1:2000) - MIGRATION OF CERTAIN ELEMENTS. ANALYSIS WAS PERFORMED BY
INDUCTIVELY COUPLED PLASMA ATOMIC EMISSION SPECTROMETER,

Element 1 2 Limit
Soluble Lead (Pb) <5 < 5 90 mg/kg
Soluble Antimony (Sb) 5 <5 60 ma/kg
Soluble Arsenic  (As) < 5 <5 25 mg/kg
Soluble Barium  (Ba) <10 121 1000 mg/kg
Soluble Cadmium (Cd) < 3§ <5 75 mg/kg
Soluble Chromium (Cr) <5 < 5 60 mg/kg
Soluble Mercury  (Hg) <B.7 <6.7 60 mglkg
Soluble Selenium (Se) <10 <10 500 markg
1. White felt

2. White rubber

- <=Less than

- Results shown afé athjus ana 2 i v

- This report has pee TC Standards Technical Services Co,, Ltd. and the
tests are condugted |n Yangzhou Impon 8 oy Inspection Instifute of the People's Republic of China

10/HB61179).

“** End of Report ***

Hong Kong Accraditalion Sesvice (HKAS) has mmnmmmuyum:nmmubomuymmmsamumonummm
laboratory activifies as listed in the HOKLAS direciory of sccredited laboeplonies. The rasulls show i this repod were o Dy this yin
Sccordance wilh &s terms of accreditation. This report shall not be reproduced uniess with peior weitlen approval from this laboratory.

ar are sccessitie sl www.2gs com. Attention is drawn to the limitations of liabilty, indemnification and jursmiciionad policies
uits shown in this Test Report refer onty o the sample(s) losted unless othanwige stated and such sample(s) ate retsined
St Repart shad not be reproduced excepl in full, withoul writlen appeoval of the Company
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HMLAS 078

- Migration of Certain Elements

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 3 : 1994 (INCLUDES
AMENDMENT A1:2000) - MIGRATION OF CERTAIN ELEMENTS. ANALYSIS WAS PERFORMED BY
INDUCTIVELY COUPLED PLASMA ATOMIC EMISSION SPECTROMETER.

Element 1 2 imit

Soluble Lead (Pb) < 5 <5 90 mg/kg

Soluble Antimony (Sb) 5 <5 60 mg/kg

Soiuble Arsenic  (As) <5 <5 25mg/kg

Soluble Barium  (Ba) <10 121 1000 ma'kg

Soluble Cadmium (Cd) <5 < 5 75 malkg

Soluble Chromium (Cr) <5 <5 60 mg/kg

Soluble Mercury  (Hg) <6.7 <6.7 60 mglkg

Soluble Selenium (Se) <10 <10 500 mg/kg

Specimen Description:

1. Yellow felt

2. White rubber

- < =Less than

- Results shown age ady 2 Al S,

- This report has pee y-SGS/CSTC Standards Technical Services Co., Ltd. and the
tests are inspection Institute of the People's Republic of China

with Accreditatio er 3210/HB61179).

*** End of Report ***

Hang Kong Accradiiation Servica (HXAS) has acaredied this ladaratory undar the Homg Kang Labortory Accreditalion Scheme (HOKLAS) for spacitic
labaralory aciivilies &3 =ed in the HOKLAS ¢ y of dited Tha rasusts show in his report weee d by this fab yin
acoordence with its tarms of accreditation. This report shal not be raproduced uniess with preor witien approval fram this laboralory.
This ‘- 135 'issuud by the Company subject to its Ganaral Conditions of Service printed overlaal or sitached. Said Conditions are aiso
! a7] : O Bre accessibie 81 www.sgs. com. Altention is drawn 10 the limitations of liabiity, indemnification and prisdictional policies
naa) ulls shawn in this Test Repon refer only to the sample(s) tasted unless otherwisa staled and such sampie(s) are refained
i Bt Report shall nol be raproduced excapl in full, withoul writtan approval of the Company.
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